
 

 The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Date: 30/10/2024 
Author(s): Naves A., Guleria T., González J., Toulopi 
M., Iossifidis D., González A. Pidou M. Jährig J., 
Kleyböcker A. 

 

 

Deliverable D1.3  
New approaches and best 
practices for water recycling in 
symbiosis cluster  



New approaches and best practices for water recycling in symbiosis cluster  

 

 

2 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Technical References 
[...]
Escherichia coli Absence cfu/100 mL 

Suspended solids <5 mg/L 

Turbidity <1 NTU 

Additionally, some restrictions are established for the reclaimed water quality by the 
industries at the outlet of the WRP to be reused in cooling towers: 

Table 5. CS1: Water quality limits for reclaimed water in Tarragona WRP. 

Parameter Requirement Units 

Ammonium < 0.8 mg/L 

Ortho-PO4 <3 mg/L 

BOD5 <4 mg/L 

TOC < 15 mg/L 

Conductivity 2000 S/cm 

This locally available additional water supply, reclaimed water, replaces surface water 
supplies that were transferred from the Ebro River some years ago for the use at the 
petrochemical park. As a result, an equivalent volume of surface water is available for 
urban water supply in the coastal areas of Tarragona province.  



New approaches and best practices for water recycling in symbiosis cluster  

 

 

26 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Figure 3. CS1: Scheme of the pre-existing system and the partners of the symbiosis before the start of 
ULTIMATE. 

By developing this new and locally available water supply source, industrial growth in 
a water scarce region has been supported, while promoting local industry’s 
sustainability. In April 2022, an Industrial Wastewater Treatment Plant (iWWTP) was 
put in operation to treat 1350 m3/h (nominal inlet flow rate) of industrial wastewater 
from the different companies of the complex. In Figure 3 it can be seen the existing 
system to provide reclaimed water to the petrochemical complex and the iWWTP to 
treat industrial wastewater from this complex. 

CS1 aims to extend the water synergies already implemented in the complex by 
increasing water availability for future. One possible water source is further treated 
effluent from the iWWTP to produce industrial fit-for-purpose water (cooling water).  

The adsorption of ammonium with zeolites will be studied in parallel as an alternative 
to the second pass of the osmosis of the WRP, reducing energy consumption and 
increasing water recovery in the current process. 

Description of the technology, (unique) selling points of the technology/concept, 
TRL, capacity of technology, point of application  

The wastewater from the petrochemical complex is treated in an iWWTP, which 
includes the following processes: dissolved air flotation (DAF), membrane biological 
reactor (MBR) and granular activated carbon (GAC). The iWWTP effluent (1350 m3/h) 
has to fulfil with Best Available Techniques Reference Documents (BREF) limits before 
being discharged to the environment. In Table 6, the analytical characterization of the 
iWWTP effluent quality is shown. 

Table 6. CS1: Analytical characterization of the industrial effluent (pilot plant inlet water). 

Parameter Units Min. Max. Aver. Standard deviation Discharge 
limits 

pH   7.3 8.3 7.7 0.3 - 

Conductivity mS/cm 12000 24300 17140 3969 - 

Suspended solids mg/L 2.4 56 20.8 20.9 25 

TDS mg/L 8000 16000 12000 2608 - 

Turbidity NTU 0.6 11.0 3.8 4.1 - 



New approaches and best practices for water recycling in symbiosis cluster  

 

 

27 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Parameter Units Min. Max. Aver. Standard deviation Discharge 
limits 

COD mg/L 8.5 425 114.6 171.9 100 

TOC mg/L 9 64 23 18 33 

Oils and greases mg/L <5 <5 <5 2,9 - 

Ammonium mg/L 0.1 8.3 3.5 3.4 - 

TIC mg/L 69.8 98.6 79.7 10.3 - 

Carbonate mg/L <6 <6 <6 0 - 

Bicarbonate mg/L 330 450 396.7 40.8 - 

Chloride mg/L 2400 5930 4626 1212 - 

Bromide mg/L 2.4 31 17.2 13.6 - 

Sulfate mg/L 1100 2000 1491 263 - 

Total P mg/L 1 3.5 1.9 0.9 3 

Phosphate mg/L 2.5 10 4.5 3.2 - 

Total N mg/L 3.3 22 10.2 6.7 25 

Nitrite mg/L 0.1 4.4 2.6 1.8 - 

Nitrate mg/L 4 43 20.9 14.9 - 

Calcium mg/L 170 230 204 97 - 

Magnesium mg/L 43 110 63.8 22.1 - 

Barium mg/L 0.1 0.1 0.1 0 - 

Sodium mg/L 3200 4720 3645 2014 - 

Potassium mg/L 26 58 38.8 10.5 - 

E.Coli nmp/100 mL 0 7 2.8 2.9 - 

According to the values collected in Table 6, iWWTP effluent has a high variability in 
quality, mainly in terms of conductivity, COD and suspended solids, and furthermore, 
it has a scaling tendency according Langelier Saturation Index (LSI>0).  

An nZLD system based on membrane technologies is proposed for the treatment of 
industrial wastewater treatment plant (iWWTP) effluent. As shown in Figure 4, the 
effluent first undergoes an ultrafiltration (UF) process; the resulting permeate is then 
treated in a reverse osmosis (RO) system, and the RO concentrate is processed in a 
membrane distillation (MD) unit. 

On the other hand, ammonium adsorption on zeolites is proposed as lower energy 
consumption technology to replace the reverse osmosis second pass in the Water 
Reclamation Plant and increase water recovery of the global process. 



New approaches and best practices for water recycling in symbiosis cluster  

 

 

28 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Figure 4. CS1: Pilot plant process scheme. 

The UF system consisted of two 8 mm tubular polymeric membranes Memos ME-
C100-08-2995-6.2 (2995 mm length), with 6.2 m2 of surface area each. The UF system 
was operated with recirculation. Whereas the permeate was collected in a 5m3 tank, 
the concentrate was recirculated back to the 10m3 feed tank where it was mixed with 
feed water. The reason to use recirculation was to increase the amount of shear acting 
on the membrane surface which will lessen fouling caused by extreme concentration 
polarization when treating concentrated feeds. Due to the recirculation of the 
concentrate, a suspended solids concentration effect could be observed in the UF feed 
tank, and for this reason, this tank was purged every 2 weeks. 

A typical process cycle consisted of a production period and a flushing period. During 
the production period, permeate was produced by the UF system. During the flushing 
period, permeate was pumped through the membrane to scour particles that were on 
the membrane surface. 

In RO unit, there are two low fouling spiral wound membranes Hydranautics SWC5-
LD (seawater). The RO system starts from the UF permeated water reservoir and is 
pumped through a 5 μm cartridge microfiltration to protect the modules and extend the 
intervals between CIP cleanings of the membranes. Once the water passes through 
the filter, it reaches the feed pump at a pressure of approximately 1 bar, raising the 
pressure to the level required by the RO (around 22 bar). This plant is designed with 
an energy recovery system that takes the permeate stream at a slightly lower pressure 
than the feed and raises it by 1 or 2 bar, generating a sweeping flow on the feed side 
of the membrane. The feed flow rate can be adjusted, which not only saves energy but 
also allows operation at different feed flow rates, something we consider convenient 
for the project’s research personnel. 

Like the UF, the RO requires a rinse in case of system shutdown and periodic CIP 
cleanings in a closed circuit. The RO system will have two dosing systems to condition 
the feed water: one for antiscalant to prevent inorganic fouling of the RO, and another 
pump to dose either acid or base to adjust the pH according to the conditions of each 
experiment. 



New approaches and best practices for water recycling in symbiosis cluster  

 

 

29 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

The MD pilot is designed to operate in a batch mode. The IBC container which is filled 
with the feed water can be operated until a certain concentration is reached. Then the 
unit will stop automatically and needs to be flushed with clean water or permeate. 

In Table 7 the membrane specifications are listed.  

Table 7. CS1: Pilot plant membrane characteristics summary. 

Parameter Ultrafiltration Reverse Osmosis Membrane 
distillation 

Supplier Memos Nitto, Hydranautics Gore 

Membrane reference ME-C100-08-2995-6.2 SWC5-LD  

Material Polyvinylidene fluoride 
(PVDF) 

Polyamide Polytetrafluoroethylene 
(PTFE) 

Surface 6.2 m2 37.2 m2 11 m2 

Pore size (cut-off) 100 kDa n.a. 0.2 m 

Flux >300 L/(m2h100 kPa) 34.1 m3/d (5.5 MPa, 
10% recovery) 

 

Transmembrane 
pressure  

-40 to 800 kPa (40ºC) 0.10 MPa  

Crossflow velocity 2 to 5 m/s   

Max. temperature 40ºC (800 kPa) 45ºC  

For adsorption tests, natural zeolite, ZN Aqua 0.5-1mm (82-86% clinoptilolite) by 
Zeocat was used in a 140 L column. Water from WRP (sand filters outlet according 
Figure 2) was fed downstream and, once the zeolite was saturated (at breakthrough 
point), it was used 10% NaCl solution for regeneration. 

The four technologies were installed in a 40 feet maritime container at AITASA facilities 
and tested independently, working in discontinuous mode. 

  



New approaches and best practices for water recycling in symbiosis cluster  

 

 

30 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

  

Figure 5. CS1: Pilot plant technologies: ultrafiltration (top, left), reverse osmosis (top, right), 
membrane distillation (bottom, left), zeolite column (bottom, right). 

UF tubular membranes installed can be backwashed with water or chemicals against 
the filtration direction. Also, chlorine can be used as cleaning agent.  For the UF tests, 
no coagulant was dosed, because inlet water comes from a previous MBR process 
with UF membranes in the iWWTP.  

For the RO spiral wound membranes, the feed water must be free from particles 
(NTU<1). In case of fouling or scaling a clean in place (CIP) can be carried out with 
acid and caustic, chlorine is not possible. The pre-treatment membranes protect the 
RO from organic and/or colloid fouling, retain particles and bigger molecules. The 
retained impurities can be removed easier by backwash and chemical cleaning 
compared to RO. 

The TRL of the operation of the near zero liquid discharge (nZLD) membrane system 
(UF+RO+MD) increased from 5 to 7. The capacity of the technology can be easily 
adapted and expanded to the needs of AITASA. The technology can directly be used 
for the treatment of the iWWTP effluent of Camp de Tarragona and can also be 
transferred to other industrial sites. Here the legal basics have to be checked in 
advance (mainly, discharge regulations). 

The TRL of the zeolite adsorption increased from 5 to 6. This technology is not as easy 
to implement as the nZLD system, as it would replace an already existing industrial 
facility. AITASA shifted their preliminary interest to studying this technology as a 
parallel process to the current second step of the RO in the Water Reclamation Plant. 

Technical requirements for its implementation and operating conditions  

Table 8 shows the feed water requirements for the application of UF/RO membranes. 
If the chemical composition of the WWTP effluent does not comply with the indicated 
ranges, a pre-treatment prior to the inflow to the unit is recommended, e.g. sand 
filtration or multimedia filtration. 

 



New approaches and best practices for water recycling in symbiosis cluster  

 

 

31 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Table 8. CS1: Typical feed water conditions to apply UF and RO. 

Parameter Units Ultrafiltration Reverse osmosis 

Temperature °C <70 <45 

pH - 2-10 2-11 

Turbidity NTU n.a. <1 

SDI (15 min) - n.a. <5 

Free chlorine mg/L <250000 ppm h <0.1 

In the following table, operational conditions for the membrane technologies are listed. 

Table 9. CS1: Tested operational conditions in ultrafiltration and reverse osmosis. 

Parameter Unit Ultrafiltration Reverse osmosis 

Inlet flow rate m3/h 22-49 0.8-1 

Inlet pressure bar 0.3-3 16-56 

Flux L/(m² h) 8-242 2.3-10.9 

Crossflow velocity m/s 1.5-3.4 - 

For UF, different frequency of backwash and clean in place (CIP) procedures were 
tested. 

Table 10. CS1: Tested operational conditions in membrane distillation. 

Parameter Unit 
Membrane 
distillation 

Inlet flow rate L/h 378-542 

Inlet temperature ºC 68-80 

T ºC 30-50 

Inlet pH - 7.5-8.8 

Flux L/(m² h) 2.3-4.4 

Table 11. CS1: Tested operational conditions in zeolite adsorption. 

Parameter Unit Zeolite 

Inlet flow rate L/h 150-250 

Ammonium inlet mg/L 30-65 

Empty bed contact time (EBCT) min 6.8-40 



New approaches and best practices for water recycling in symbiosis cluster  

 

 

32 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

2.1.2. Results of new approaches 

Results of feasibility study and expected technology performance (KPIs) 

Ultrafiltration 

Pilot plant is fed with the outlet stream from the Industrial Wastewater Treatment Plant. 
According to the analytical results in Table 6, there are suspended solids in the effluent, 
and for this reason, ultrafiltration has been installed to protect reverse osmosis. 

An inlet mesh filter (2 mm) was installed before UF inlet and cleaned when pressure 
drop reached 1 bar. Despite the suspended solids in feed water, and its scaling 
tendency (Langelier Saturation Index LSI=0.7-1.3), any coagulant and antiscalant 
reagent were added at the ultrafiltration inlet. 

The performance of the UF process was mainly monitored over flux values and 
transmembrane pressures. Due to the high variability of the quality of feed water (see 
Table 6), great variations in permeability and transmembrane pressure (TMP) was 
observed.  

 

Figure 6. CS1: Ultrafiltration permeability and transmembrane pressure (max. 8 bar). Green dotted 
lines show CIP cleanings. 

As it is collected in Table 9, inlet flow rate was in the range of 22-49 m3/h, with a 
crossflow in the range 1.5-3.4 m/s (supplier recommendation is 2-5 m/s). CIP cleanings 
were conducted when an increase of TMP or decrease in permeability were observed 
using 400 ppm NaOH and 2000 ppm NaClO solutions. As it can be observed in Figure 
6, permeability increases significatively after CIP cleanings.  



New approaches and best practices for water recycling in symbiosis cluster  

 

 

33 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Ultrafiltration decreased 86% the turbidity. The content of TSS and COD decreased as 
well, 51% and 18% respectively (average). 

Regarding specific energy consumption (SEC), it was calculated theoretically, 
obtaining an average value of 0.7 kWh/m3. 

Reverse osmosis performance 

RO process was fed with UF permeate. The performance of the RO process was 
monitored over permeability values and transmembrane pressure. Throughout the 
entire experimentation, the inlet flow rate was fixed at 1 m³/h, and recovery ratio was 
modified to assess its impact on the system performance, starting with 45% recovery 
until 80%. The only chemical agent that was dosed throughout the entire 
experimentation was antiscalant Hydrex 4106 (by Veolia), 4 mg/L dose. 

 

Figure 7. CS1: Reverse osmosis permeability and transmembrane pressure. Green dotted line shows 
CIP cleaning. 

An average permeability of 0.3 LMH/bar was achieved during the experimentation 
period. During RO operation, a basic and acid CIP cleaning was conducted in June 
2023 to increase permeability (33%) and decrease transmembrane pressure (27%).  